

# PHYSICAL TESTING REPORT

# LUCIDEON

insight creating advantage



0013

**Tudor Roof Tile Company Limited**  
Denge Marsh Road  
Lydd  
Kent  
TN29 9JH

FAO: Mr. Paul Lythgoe

**Report of Tests on:** TRT Handmade Various Colours

**Your Reference:** Plain&Peg

**Lucideon Reference:** (152667)-14945

**Date Reported:** 20-Jul-2015

**Order Number:** PjL010715

**Date Logged:** 03-Jul-2015

**Date(s) of Test(s):** 17-Jul-2015 to 17-Jul-2015

## Determination of Flexural Strength

BS EN 538: 1994: Clay Roofing Tiles for Discontinuous Laying

	Flexural Strength
No.	kN
1	1.05
2	1.41
3	1.15
4	0.94
5	0.94
6	1.08
7	1.42
8	1.65
9	1.61
10	0.99
Mean	1.22

Span: 163 mm

Does the sample comply with the BSEN1304: 2005 Clause 4.4.2? Yes

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

**End of Test Report**

Miss Zoe Kinally  
Author